
PRELIMINARY OFFICIAL STATEMENT DATED MAY 13, 2010
NEW ISSUE—Book-Entry Only Ratings:

S&P: “AA-”
 Moody’s:  “Aa3”
 (see “RATINGS”)
In the opinion of Jones Hall, A Professional Law Corporation, San Francisco, California, and Elizabeth C. Green, Esq., San Francisco, California, Co-Bond Counsel, 
subject, however, to certain qualifications described in this Official Statement, under existing law, the interest on the 2010 Series A Bonds is excluded from gross income 
for federal income tax purposes and such interest is not an item of tax preference for purposes of the federal alternative minimum tax imposed on individuals and 
corporations.  In the opinion of Co-Bond Counsel, under existing law, the interest on the 2010 Series B Bonds is not excluded from gross income for federal income tax 
[...]
average of 80 times a year, with a total discharge of approximately 7.5 billion gallons per year of untreated 
wastewater. 

In order to address the combined sewer overflow problem during wet-weather periods, the City built a 
series of large underground transport/storage structures (box sewers and tunnels) around the perimeter of the City to 
intercept, temporarily store, and transport the mixture of storm runoff and wastewater to new or upgraded treatment 
facilities.  The primary purpose of this moat of transport/storage structures was to reduce the incidence and volume 
of discharges in wet weather.  Prior to their construction, untreated combined sewer overflows occurred throughout 
the City whenever rainfall occurred at a rate of 0.02 inches per hour.  By providing both storage volume and 
detention time, the transport/storage structures allow for delayed treatment of the stored combined wastewater and 
stormwater flows at the treatment plants after storms.  In addition, the retention of the combined flows in the 
transport/storage structures allows solids to settle, and weir and baffle structures retain floatable materials, providing 
the equivalent of wet-weather “primary treatment” (i.e., decant treatment). 

With these improvements, the facilities of the Wastewater Enterprise are designed to minimize the number 
of wet weather discharge events to ten each year, with as few as one per year at some locations.  In all cases of 
discharge, the combined sewage receives some treatment.   

                                                           
∗  Population equivalent is often used to account for a service area’s employment base contribution to wastewater 

flow.  This is typically based on the estimated time each population group stays in the City each day. 



 

 32 
 

Sewer Lines and Storage Structures.  The Wastewater Enterprise’s collection and transport system 
currently has a storage capacity of approximately 197 million gallons, and includes approximately 993 miles of 
sewer lines of which 781 miles is made up of collecting sewers of 36 inches or less in diameter.  All dry-weather 
flows from the Bayside Watershed (64% of the total city service area - 18,597 acres) as well as the Municipal 
Customers, are channeled from drains to the Southeast Water Pollution Control Plant (the “SEP”) for treatment and 
pumped through the Southeast Bay Outfall and discharged 810 feet from Pier 80 into the San Francisco Bay.  All 
dry-weather flow collected from the Westside Watershed (11,176 acres) and some small flows from northern San 
Mateo County drain to the Oceanside Water Pollution Control Plant (the “OSP”) for treatment and gravity discharge 
approximately four miles off shore in the Pacific Ocean through the Southwest Ocean Outfall.  Included in these two 
major watersheds are the Federal lands of Presidio Park and Hunters Point Shipyard, whose sanitary flows are 
transported to SFPUC treatment facilities.  The SEP serves approximately two-thirds of the City’s residents and the 
Municipal Customers. 

The distribution of the large network of the Wastewater Enterprise’s sewer pipes by pipe length and age is 
shown in Table 1 below.  

TABLE 1 

SEWER SYSTEM BY PIPE LENGTH IN MILES AND AGE 

Year Built 
Gravity Pipe< 
36” Diameter 

All Other 
Pipe(1) Total Pipe Percent of Total 

1860 – 1900 85 45 130 13% 

1901 – 1940 381 66 447 45 

1941 – 1980 181 54 235 24 

1981 – present 114 47 161 16 

Unknown 20 0 20 2 

Total 781 212 993 100% 
    
 (1)  Includes gravity pipe greater than 36” in diameter, tunnels, force mains, transport/storage, effluent 
outfall and overflow discharge. 

Source: SFPUC, Wastewater Enterprise 

Average useful life of the sewer system’s collecting sewers (i.e., gravity pipes 36 inches or less in 
diameter) is approximately 110 years, though many conditions, including pipe material and soil conditions, affect 
actual pipe lifespan. The Wastewater Enterprise has approximately 780 miles of collecting sewers, approximately 
25% of which are over 100 years old. The recent historical rate of replacement for the Wastewater Enterprise’s 
sewer pipes has been at a 200-year replacement cycle. Aging sewers, if left unaddressed, would result in increasing 
sinkholes in the street, reduced system reliability and possibly public health and safety risks.  Extensive efforts are 
being made to increase the replacement rate significantly and to address the aging infrastructure, with the objective 
of ultimately achieving a 110-year replacement cycle.  The SFPUC is increasing sewer inspections and condition 
assessments in order to more effectively prioritize areas of pipeline replacement and to increase the aggregate miles 
of sewer replaced each year. 

In addition to sewer lines, the Wastewater Enterprise maintains underground transport/storage structures to 
capture overflow due to stormwater.  These structures were build between 1979 and 1996. The largest of these 
structures, the Westside Transport structure, is approximately 2 miles long, 45 feet deep and 25 feet wide.  The 
transport/storage structures were designed with sufficient storage to reduce combined sewer overflows and protect 
beneficial uses of receiving waters for the San Francisco Bay and the Pacific Ocean.  Thirty six permitted near shore 
discharge sites from the transport/storage structures exist around the perimeter of the City.  Discharges through these 



 

 33 
 

permitted sites receive decant treatment.  The performance of the transport/storage structures complies with the 
requirements of the National Combined Sewer Overflow Control Policy incorporated in the discharge permits issued 
on behalf of the United States Environmental Protection Agency (the “EPA”) by the San Francisco Bay Regional 
Water Quality Control Board (the “Regional Water Board”).  See “REGULATORY MATTERS – Regulatory 
Trends – NPDES Permits.” 

Pump Stations.  The preferred method of moving sewage to treatment plants and eventually to the 
discharge location is gravity.  However, when gravity flow is not possible, pump stations are used.  The sewer 
system has 27 pump stations.  There are six major all-weather pump stations and two major wet-weather pump 
stations, 18 minor pump stations, and one major effluent pump station for bayside effluent discharge. 

Outfalls and Nearshore Discharge Structures.  The Wastewater Enterprise currently has three offshore 
outfalls that discharge to deep waters — Southeast Bay Outfall, North Point Outfalls, and Southwest Ocean Outfall 
— and one that discharges to shallow waters (Quint Street Outfall).  In addition to these outfalls, thirty six combined 
sewer discharge (“CSD”) structures, or near shore outfalls, serve as relief points of the combined sewer system.  
These CSD structures operate infrequently during large storm events and allow for discharge from the 
transport/storage structures to relieve the collection system and treatment plants. 

Urban Watershed Management.  The SFPUC is working to improve the system’s stormwater drainage 
performance and its wastewater treatment efficiency.  The SFPUC Stormwater Program complies with regulatory 
requirements and is designed to maximize sewer system performance, engage community members in its work, 
improve watershed function, enhance the environmental quality of the City’s neighborhoods, and protect the water 
quality of the San Francisco Bay and Pacific Ocean.  To achieve these goals, the SFPUC has adopted regulations 
that require new and redevelopment projects in San Francisco to install and operate green technologies for managing 
stormwater runoff. 

Wastewater Treatment 

Wastewater Treatment Plants.  The Wastewater Enterprise operates three San Francisco treatment 
facilities in addition to the decant treatment facilities operated as combined sewer discharges.  The bayside treatment 
facilities include the SEP and the North Point Wet-Weather Facility (the “NPF”); the sole treatment facility on the 
west side is the OSP.  During dry weather, the SEP and the OSP provide up to 106 mgd of primary and secondary 
treatment of wastewater flow.  The average dry weather flow between 2003 and 2007 at SEP and OSP was 79 mgd.  
The NPF can provide up to 150 mgd of primary treatment during wet weather. 

TABLE 2 

PLANT CAPACITY FLOW (IN MGD) PER WEATHER SEASON 

Plant Dry Weather 
% of Dry  
Weather 

Peak Wet  
Weather 

% of Peak Wet 
Weather 

     

Southeast 85 80% 250 54% 

Oceanside 21 20 65 14 

North Point - - 150 32 

Total 106 100% 465 100% 
       
Source: SFPUC, Wastewater Enterprise 

Southeast Water Pollution Control Plant.  The SEP, the only bayside dry-weather facility, occupies 39.9 
acres bounded by Evans, Phelps, Quint, and Rankin streets, with Jerrold Avenue separating the north and south sides 
of the facility.  It is a secondary wastewater treatment plant that serves the wastewater treatment needs of the 
Bayside Watershed plus 1.65 mgd of flow from Municipal Customers.  During wet weather, the SEP wet-weather 



 

 34 
 

facilities are engaged to provide primary treatment to an additional 100 mgd of combined wastewater flow.  Located 
in the Bayview District, among a mixture of industrial, commercial, and residential neighborhoods, the SEP serves 
about two-thirds of the City’s residents.  The service areas include the Marina, Financial District, South of Market 
Area, the Mission, Hunters Point, and Visitacion Valley.  The SEP also provides treatment for the Municipal 
Customers. 

The SEP was constructed in 1952 as a primary treatment facility.  In order to meet the mandates of the 
1972 Clean Water Act, the SEP was expanded in the early 1980’s to provide secondary treatment of all bayside dry-
weather flows with a daily average design capacity of approximately 85 mgd and peak-hour design flow of 142 
mgd.  In 1996, the plant’s wet weather capacity was increased to 250 mgd, with 150 mgd receiving primary 
treatment prior to disinfection and discharge.  The SEP provides primary treatment and secondary treatment using 
the high-purity-oxygen activated sludge process before effluent disinfection.  Sludge treatment consists of gravity-
belt thickening, anaerobic digestion, chemical conditioning and dewatering.  Plant effluent is discharged during dry 
weather into the San Francisco Bay through an outfall in the vicinity of Pier 80.  During wet weather, effluent is 
discharged through the outfall near Pier 80 and at an additional outfall at the shoreline of Islais Creek (Quint Street 
Outfall). 

Oceanside Water Pollution Control Plant.  The OSP, located at 3500 Great Highway and adjacent to Lake 
Merced and the San Francisco Zoo, is a 12-acre primary and secondary wastewater treatment plant that serves the 
Westside Watershed and the San Mateo County flows that drain to this basin.  Land use in the OSP’s service area is 
primarily residential.  The OSP was constructed in 1993 and provides primary and secondary treatment using the 
high-purity-oxygen activated sludge process.  Sludge treatment consists of gravity belt thickening, anaerobic 
digestion, chemical conditioning and dewatering.  The OSP began operations in September 1993 and complies with 
all dry- and wet-weather discharge requirements.   

North Point Wet-Weather Facility.  The NPF, a wet-weather-only facility, located at 111 Bay Street, is a 
6.5 acre facility that provides primary treatment to wet-weather flows from the northeast portion of the Bayside 
Watershed.  Land use in the NPF’s service area is predominantly commercial and residential.  The NPF is a wet-
weather facility consisting of screening, grit removal, sedimentation, disinfection and de-chlorination.  Effluent from 
the NPF is discharged into the San Francisco Bay through an outfall system at Piers 33 and 35.  At the conclusion of 
each wet-weather event, grit and solids are flushed out of the sedimentation tanks and directed to the Channel Pump 
Station, which pumps them to the SEP for treatment.  The NPF was originally constructed in 1951 as an all-weather 
primary treatment facility.   In response to the mandates of the 1974 Clean Water Act, the NPF was converted into a 
strictly wet-weather treatment plant in 1983, providing up to 150 mgd of primary treatment.  The current plan for 
NPF calls for upgrades to the existing plant- electric, seismic, control, treatment.  The NPF’s capacity may be 
expanded above the current 150 mgd at some point in the future. 

Biosolids Management.  The SEP and the OSP produce approximately 85,000 wet tons per year of sludge 
or biosolids, which is highly treated and anaerobically digested.  During wet-weather months, all of the sludge 
produced by the Wastewater Enterprise is trucked to the Hay Road Landfill outside of Vacaville, California, where it 
is stored during the winter.  During dry weather, it is dried to 50 percent or less water content and mixed with 
compost and solids to create an “engineered soil” that is used as the daily soil cap on the active face of the landfill. 

During dry-weather months, the treated, dewatered biosolids from both the SEP and the OSP is trucked to 
various ranches in Solano and Sonoma Counties and is applied directly as a soil amendment for wheat and safflower 
farming or for land used as pasture pursuant to disposal contracts.  The Wastewater Enterprise coordinates the 
application, testing and sampling procedures required by the applicable regulatory agencies.  A small portion of the 
biosolids are trucked to a Merced County composting site and are processed into a Class A biosolids compost.  
Because disposal in Solano County may not offer a long-term solution, the SFPUC is exploring other means of 
reusing of biosolids and upgrading the level of treatment. 

Treatment Capacity and Projected Needs 

Estimated projections indicate an increase in City’s residential population between 2000 and 2030 from 
756,000 to 848,000.  However, the City’s total water demands are expected to increase annually at the projected 
long-term rate of general population growth (0.53% per year).  This results in relatively flat growth and is 



 

 35 
 

attributable to a decrease in average per capita water usage due to conservation, including the significant use of low-
flow plumbing fixtures.  For wastewater production, this translates to less influent flow to the treatment plants, but 
more solids loading.  The Wastewater Enterprise’s existing treatment plants have sufficient excess capacity to 
address this increase in loading, so no significant expansion is expected to be required in order to meet the needs of 
the City based upon these population growth projections alone.  However, should the City proceed with plans for the 
conversion of the former Treasure Island Naval Station to residential and commercial use, a new treatment plant 
with additional capacity, and associated infrastructure, will be required to serve the full build-out of that new 
development.  

Because the SFPUC maintains a combined sewer system, there may be other factors in the future, including 
environmental changes and regulatory developments, which would require expanded sewer or treatment capacity in 
order to treat more stormwater or reduce CSDs.  SFPUC operations of the combined system comply with all current 
and known future regulatory requirements for combined flows. 

Emergency Operations 

The Wastewater Enterprise maintains up-to-date contingency plans in the event of an unplanned outage of a 
treatment facility, process unit, pump station, sewer pipeline or other infrastructure elements.  Overall, the 
wastewater collection and treatment system is designed with redundancy and some flexibility in order to facilitate 
responses to emergency events.  The collection system is equipped with pump stations and isolation valves so that 
flows can be redirected in event of a failure, if necessary; though, in the event of a complete treatment plant 
shutdown, there is currently no means of shifting flows from the Westside Watershed destined for the OSP to the 